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Flexural Test report

Customer . Hermawan Budi  MNotes . Kering
Teststandard : DINENISO 178 Machine data : Zwick Z020
Material - Polyamid 6

Pre-load : 02 MPa

Speed, flexure modulus @ 2 mm/min

Test speed - 10 mm/min

Test results:

Force | E: Gig Om Em Lv h b
Legend| Mo. N MPa | MPa | MPa % mm | mm | mm
I 1 (13971 2220 | 719 | B85 | 67 64 397 | 962
| 2 (14115] 2260 | 724 | 894 | 60 64 397 | 962
I > [14322| 2170 | 738 | 914 | 68 64 395 | 964
| 4 |[13764| 2210 | 729 | 884 | 5.1 64 393 | 968
| 5 (14753 2190 | 763 | 949 | 60 64 393 | 966

Series graph:
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Statistics:

Series | Force Er O Lv h b

n=>5 N MPa | MPa | mm | mm mm
x| 141,.85|2210 905 |64 395 19644
5 377 346 | 276] 0000] 002 [0,02608

V[%] | 266 157 3,04| 000 [ 051 |027

1 Flexural Polyamid 6 Kering.zs2 Page 11
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Flexural Test report

Customer . Hermawan Budi  Notes . Uap
Teststandard . DINENISO 178 Machine data . Zwick Z020
Material . Polyamid 6

Pre-load - 02 MPa

Speed, flexure modulus : 2 mm/min

Test speed 10 mm/min

Test results:

Force Er Grc G Em Lv h b

Legend| Mo. N MPa | MPa | MPa % mm mm | mm
I 4312 531 | 160 | 259 98 | 64 | 404 | 98
I 2 (4398 530 | 164 | 265 99 | 64 | 404 | 976
I 3 (4329 489 | 158 | 261 | 10 64 | 403 | 98
| 4 (4394 502 | 162 - 64 | 403 | 978
I 5 (4178 482 | 156 | 256 97 | 64 | 399 | 986
Series graph:
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Statistics:
Series | Force E+ G Lv h b

n=>5 N MPa | MPa | mm mm mm
X 4322 1507 |260 |64 4026 |98
s 089 229 | 0402| 0,000|0,02074|0,03742
V[%] | 207 | 452| 154 | 000 (052 0,38

2 Flexural Polyamid 6 Uap.zs2 Page 11
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Flexural Test report

Series graph:

Customer © Hermawan Budi  Notes : Rebus
Test standard : DIN EN ISO 178  Machine data : Zwick Z020
Material - Polyamid 6
Pre-load 0,2 MPa
Speed, flexure modulus 2  mm/min
Test speed 10 mm/min
Test results:

Force Er Tic Cm Em Lv h b
Legend | MNo. N MPa | MPa | MPa % mm | mm | mm
I 4434 489 | 155 | 262 | 11 64 407 | 982
a2 4483 515 | 156 | 263 | 11 64 408 | 984
[ 1EE 4431 477 | 159 | 265 | 11 64 405 | 98
a4 4285 | 501 153 | 252 | 10 64 407 | 984
. S 4145| 498 | 156 | 243 95 64 408 | 984
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Statistics:
Series | Force = O Lv h b
n=5 N MPa | MPa mm mm mm
X 43 55 | 496 257 |64 407 9828
s 139 | 142 | 0912| 0,000/0,01225|0,01789
V%] | 320 287| 355 | 000 |0,30 |0,18
3 Flexural Polyamid 6 Rebus.zs2 Page 1/
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Flexural Test report
Customer : Hermawan Budi Notes : Udara Terbuka
Test standard : DIN EN ISO 178 Machine data : Zwick Z020
Material Polyamid 6
Pre-load 0,2 MPa
Speed, flexure modulus : 2 mm/min
Test speed : 10  mm/min
Test results:
Force E; GCic Om Em Lv h b
Legend| No. N MPa | MPa | MPa % mm mm mm
IEN| 1 [104,59] 1500 | 48,3 | 66,1 | 7,7 | 64 | 3,96 | 9,68
Series graph:
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Statistics:
Series | Force Er Cm Lv h b
n=1 N MPa | MPa mm mm mm
X 104,59| 1500 | 66,1 64 3,96 | 9,68
s - R - - R -
vV [%] - - - - - -

4 Flexural Polyamid 6 Udara Terbuka.zs2
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Hardness Test Report

Customer : Hermawan Budi
Material : Polyamid 6 Kering
Standart : Shore D
Result
Point 1 Point 2 | Point 3
Spesimen 1 78 77 75
Series Graph
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Statistics:
Series Shore D
X 76,67
S 1,5
v [%] 1,96
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Hardness Test Report

Customer : Hermawan Budi
Material : Polyamid 6 Uap
Standart : Shore D

Result

Point 1 Point 2 | Point 3
Spesimen 1 65,5 66,5 67

Series Graph
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Statistics:

Series Shore D
X 66,33
s 0,75

v [%] 1,13
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Hardness Test Report

Customer : Hermawan Budi
Material : Polyamid 6 Rebus
Standart : Shore D
Result
Point 1 Point 2 | Point 3
Spesimen 1 66,5 67 67
Series Graph
100
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920
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Point 1 Point 2 Point 3
@=@==Spesimen 1
Statistics:
Series Shore D
X 66,83
S 0,25
v [%] 0,37
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Hardness Test Report
Customer . Hermawan Budi
Material - Polyamid & Udara Terbuka
Standart - Shore D
Result
Paint 1 Point 2 | Point 3
Spesimen 1 71 715 68
Series Graph
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—#—>5pesimen 1
Statistics:
Series Shore D
% 70,17
g 2
v [%a] 2,85




